Neuroleptic Malignant Syndrome Table

	Stage
	Clinical Presentation
	Supportive Care
	First Line Interventions
	Second Line Interventions

	Stage I: drug-induced

parkinsonism
	Rigidity; tremor
	Reduce or switch antipsychotics
	Anticholinergic agents
	

	Stage II: drug-induced

catatonia
	Rigidity; mutism; stupor
	Discontinue, reduce, or

switch antipsychotics
	Diazepam (5mg IV every 4–6 hr)
	

	Stage III: mild, early

NMS
	Mild rigidity; catatonia or

confusion; temperature

≤38°C; heart rate ≤100 bpm
	Discontinue antipsychotics,

carefully monitor for

progression, correct risk

factors
	Diazepam (5mg IV every 4–6 hr)
	

	Stage IV: moderate NMS
	Moderate rigidity; catatonia or confusion; temperature 38–40°C; 
heart rate 100–120 bpm
	Discontinue antipsychotics,

manage fluids, initiate

cooling measures, correct

risk factors, provide intensive care
	Diazepam (5mg IV every 4–6 hr), bromocriptine (2.5–5 mg orally or by nasogastric tube every 8 hr), or amantadine (100 mg orally or by NG tube every 8 hr)
	Consider electroconvulsive

therapy (6–10 bilateral

treatments)

	Stage V: severe NMS
	Severe rigidity; catatonia or coma; temperature ≥40°C; heart rate ≥120 bpm
	Discontinue antipsychotics,

manage fluids, initiate

cooling measures, correct

risk factors, provide intensive care
	Dantrolene (1–2.5 mg/kg

body weight IV every 6 hr

for 48 hr, tapered), bromocriptine (2.5–5 mg orally or by NG tube every 8 hr),

or amantadine (100 mg orally or by NG tube every 8 hr)
	Consider electroconvulsive

therapy (6–10 bilateral

treatments)
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